Yyamato

i Parts List

DOUBLE CHAIN STITCH MACHINE
WITH NEEDLE FEEDING

MG2000 seriEes

MG2002 MG2002P MG2004 MG2004P
| FL10 |

% YAMATO SEWING MACHINE MFE. £0,LT0.



IKN—YUXNDRA

ZOI=Y Y XM EMG2002-349-01AZERETFIINICU T AR EER L TWET,
EEI~I2ICRERETINEZHL TVWET,

ERIS~UTETIL, AREESEERHLTVET,
N=YURANEEENTWEINS—DTEIREXAEXEZED U TVWET,

£SO (Parts No. ORBlcEREShTWET, )
[ ] BioNR—YUZKMCHULT, SEXEESNEBRERDLTVWEYD,
[ 1 AWikIBParts No. RURIEDOER
¢ FAEONR—VYUIIMCHLT, SEEMENEEEZRTETILERDLTVWETD,
BEIXDOEBEDZEE
Y ZONR=YUINCEEINTWBIEEE EXDEE. Parts No.(flZ1E. 4200013) THEEWL T,
% 0068011 minaid. 0068011 XF68011 TTIEXTE L,
e I?%z-?fﬁﬂfii@ﬁ%%‘iﬁ%&%é%B%ﬂ%ﬁ?éb\o

BE. CON—YUXDOTHFER, XRICIDEEINIEENHDETOTTTETIWN,

How to use this Parts List

The iliustrations on this Parts List are drawn on the basis of MG2002-349-X01A.
The items from No.1 to No.12 contain the standard model.

The following items included No.13 contain the submodel and Devices.

The dimension of Collar on this Parts List shows Inside diameter X QOutside

diameter X Width.

Explanation of Marks (marked at the Side of Part No.)
[ ] means this part is changed from the previous Parts List.
inside of [ ] shows the previous Part No. and the shape of screw or the like.
€ means this part and model is added to the previons Parts List.

How to place an order for the parts

% When placing an order for the parts from this Parts List, piease clearly state the Parts No.
(e.g4200013) which you require so that we can deliver the correct Parts to you,

Y When the Part No.is “0068011" , please place an order for the part by showing “0020538”

or “68011" .
Y& When ordering Air Tube, please inform us of the Part No. and the length.

This Parts Listis subject to change without notice.



Contents

HX

INDEX

MISCELLANEOUS COVERS (1) H\—EE& (1) 1
MISCELLANEOUS COVERS (2) HN—E{&(2) 2
MISCELLANEOUS THREAD EYELETS FIBER 3
MISCELLANEOUS BUSHINGS Ty BEiR 4
UPPER SHAFT MECHANISM LEigE 5
MAIN SHAFT DRIVING MECHANISM T e 6
LOOPER DRIVING MECHANISM —\HHE 7
MISCELLANEOUS RETAINER T4 8
NEEDLE BAR MECHANISM fHsE 9
PRESSER FOOT MECHANISM RIBE 10
NEELDE GUARD & FEED DRIVING MECHANISM EURE 11
LUBRICATING MECHANISM famaeE 12
PULLER MECHANISM EXCLUSIVE PARTS (1) To—HBEERES () 13
PULLER MECHANISM EXCLUSIVE PARTS (2) To—BEERNSE(2) 14
PULLER MECHANISM EXCLUSIVE PARTS (3) TS5 HEERER3) 15
PULLER MECHANISM EXCLUSIVE PARTS (4) T HEEASS (4) 16
MG2002 EXCLUSIVE PARTS MG2002 HJETILERBSE 17
MG2004 EXCLUSIVE PARTS MG2004 $JEFLERBSE 18
"FL10" DEVICE "FL10"EE 19
ACCESSORIES (1) (THREAD STAND) FoEHUBERA) (RIE 20
ACCESSORIES (2) (BELT COVER) TSR (2) (NLEHIR=) 21
EXTRA PARTS(1) THFRAMS/—Y(1) 22
EXTRA PARTS(2) THRFS—Y(2) 23
WARNING LABEL BEEINIL 24
CLASS LIST OF MAIN SPARE PARTS FEHRIRE 25

EEl 26



jchamlee
Note
TO ZOOM TO APPROPRIATE PAGE NUMBERS MULTIPLY BY 2 THEN ADD 4



MG2000



MISCELLANECUS COVERS (1)

H—REE (1)

Ref.No. Parts No. Description m A Amt. Req
1 4200013 Head Cover ~yRAA— 1
2 4200014 Head Cover Gasket Wi TAC I ATE ) 1
3 110048 Screw (M4-0.7X10) e 10
4 0093864  Seal Plug &= 2
5 390188 "MG" Emblem I TJLLMG 1
6 4200050 Top Cover EHA— 1
7 4200049 Top Cover Gasket B s AT VACTE S 1
8 0020759 Seal Plug BTy 1
9 0068011  Oil Sight Window FTANEERE 1

10 110045 Screw (M4-0.7X12) D 7

11 4200018  Cylinder Cover (Left) YT HN—(E) 1

12 4200030 Cylinder Cover Gasket Y EHIN—F 1

13 190015  Screw (M14-2X6) ExD 2

14 340000 Machine Frame Supporting Bar NYRXTH 4

15 4109403  Model Plate 2% il 1

16 000726  Rivet IEASR 4

17 2049401  Serial Number Plate BEIL—r 1

18 4200034 Dust Proof Plate FHEEfR 1

19 110012  Screw (M4-0.7X5) i SV 2

20 120016  Screw (M8-1.25X20) R 4

21 3100004  Cil Reservoir il 1

22 3100005 Oil Reservoir Gasket i AV e 1

23 005075  Screw (3/8-24X8) RIRERD 1

24 0020137  Drain Hole Seal IR AT AvFED 1

25 0022836  Synchronizer Positioning Pin RoLatreEy 1

26 0022837  Synchronizer Cushion ROLaFrE yviay 1

27 110048 Screw (M4-0.7X10) EXD 1

MG2000



MG2000



MISCELLANEQOUS COVERS (2)

H3—BE&(2)

Ref.No. Parts No. Description m A Amt. Req
1 4200021  Stitch Plate Holder RIS A 1
2 110035  Screw (M4-0.7X10) FRD 4
3 000778 Pin e 2
4 190078  Screw (M4-0.7X5) NFZET R 1
5 4200027  Looper Pop-up (Throw-out) Button L— A BIERRZ 1
8 0068374  Spring INHR 2
7 4200026  Looper Pop-up (Throw-out) Guide =T BER 1
8 3100205 O Ring (P12) oy 1
9 110032  Screw (M3-0.5X6.5) RS 2

10 4200028 Looper Throw-out Lever W— A= L

11 340051 Pin {(24X25) TTES 3

12 160000  Screw (M3-0.5X3) i S5 3

13 4200020 Cylinder Cover (Rear) U EAN—() 1

14 130002 Screw (M3-0.5X6) xR 4

15 4200044 looper Eccentric Cover (Left) =T x o HA—(E) 1

16 4200141  Oil Seal AN —iL 1

17 110013 Screw (M4-0.7X8) XD 16

18 4200045 Looper Eccentric Cover (Upper) I—_RITF i — (L) 1

19 006202  Screw (M4-0.7X6) R 3

20 :

21 4200046 Seal Piug i 1

22 4200041  Rear Cover {Lower) #BHA—-(TF) i

23 4200042 Rear Cover (Lower) Gasket BHAN—(F)1\vF 1

24 3100016  Rear Cover #h— 1

25 3500432 Rear Cover Gasket BhN—I T 1

26 4200018  Cylinder Cover SUE R~ 1

27 000829 Seal Plug i 1

28 0094201  Cover Latch Spring HIN—FuF 1% 2

29 110012  Screw (M4-0.7X5) R 2

30 4200017  Cylinder Cover Hinge YoFANR—ED i

31 110041 Screw (M4-0.7X8) RS 3

32 4200022  Looper Thread Eyelet (Left) =348 (&) 1

33 007627  Screw (M4-0.7X6) EHRS 1

34 4200016  Front Cover iR A— 1

35 120049  Screw {(M4-0.7X16) i 7 1

36 100001 Nut ok 1
7 4200008 Front Cover Hinge FIBEFH - i

38 110016  Screw (M4-0.7X15) ERD 2

39 160001  Screw (M4-0.7X4) e S i

40 170001 Screw (M4-0.7X8) fiot S 1

Ref. No. 41 to 62

See the following page.

MG2000



G2000



MISCELLANEOUS COVERS (2)

Ref.No. Parts No. Description m & Amt. Req
41 300100  Conical Spring Washer MNRTyiw 2
42 180005  Screw (M4-0.7X8) kxS 1
43 4200015 Bed Top Cover Rk EHA— 1
44 4200031 Bed Top Cover Gasket Reyb EAN—rivEy 1
45 120018 Screw (M4-0.7X10) ERT 7
46 4200176  Feed Dog Regulating Button FUREREY 1
47 0033024  Retaining Ring AT i
48 4200177  Button Guide REUER 1
48 120047  Screw {M3-0.5X8) Jio % 2
50 4200051 FEye Guard, C. Set FAH—F (&) 1
51 4200033 Eye Guard Holder FAH—FRHR 1
52 4200040 Eye Guard FAH—F 1
53 110038  Screw (M2.5-0.45X4.5) i S 2
54 170032 Screw (M4-0.7X5) R 1
55 000010  Conical Spring Washer MNR Ty 2
56 4200038 Eye Guard Stopper FAH—RFRpwsR 1
57 340022 Pin g 1
58 190005  Screw (M4-0.4X5) NREr RS 1
59 0020759  Seal Plug ELE i
60 4200037 Bearing Cover RFPY T hi— 1
61 0020052  Seal Plug R 1
62 3500012  Seal Plug et 2

MG2000



_—

L.o,v

[

MG2000



MISCELLANEQUS THREAD EYELETS
S T R S

HRERR

3

Ref.No. Parts No. Description m A Amt. Req
1 4200043  Thread Guide Plate REAR 1
2 110018  Screw (M4-0.7X8) i S 5
3 4200035 Tension Release Plate REAR 1
4 170018  Screw (M4-0.7X2.1) i ) 2
5 4200036 Tension Post Support RiiFE 1
6 130006  Screw (M4-0.7X10) R 1
7 000015  Nut vk 3
8 0024084  Thread Tension Spring Cap SRFNARFrvT (L) 4
9 0024083 Tension Spring Bushing BJIEA 4

10 0035226  Tension Spring (Needie) RPEF AR (ED 2

11 0020118  Thread Tension Spring Retainer FAFNALFVT(F) 4

12 000177 Felt )Lk 4

13 0031111 Tension Disc REEFm 8

14 000613 Washer Tuix 4

15 190016  Tension Post RiAFE 4

16 0020101  Tension Disc Eyelet RPFFOAE 4

17 0032952  Tension Spring (Looper) FFFARUL—1Y) 2

18 0066650 Eyelet —rHRE 3

19 4200024 Looper Thread Eyelet (Right) A—\HRE (H) 1

20 110008  Screw (M4-0.7X8) R 2

21 000538 Washer Tyl 2

22 3100383 SP Device, C. Set SPL#EE (#8) 1

23 3100384 SP Container, C. Set SPA 7 (48) 1

24 3100386 Felt Jz - 1

25 350009  Tapping Screw (3X6mm) By TR 1

26 4200047 Needle Thread Eyelet Bracket #HARERAR 1

27 110049 Screw (M4-0.7X10) kxS 2

28 4200033 Needle Thread Eyelet #RE 2

29 110001  Screw (M4-0.7X5.4) 3R 2

30 4200023  Looper Thread Eyelet (Center) J— R E () 1

31 110041  Screw (M4-0.7X8) NS 1

32 4200300 Folder Clamp (1) EHRE (1) 1

33 4200301 Folder Clamp (2) A (2) 1

34

35 300011 Washer Ty 2

36 009976  Screw (M6-1X15) S 4

37 3100387 Needie Thread Eyelet # R 1

MG2000



MG2000



MISCELLANEOUS BUSHINGS
e e ]

Tw 1 BEER

4

Ref.No. Parts No. Description m A Amt. Req
1 3500046  Foot Lifter Lever Bushing BT Ty 2
2 3500041 Oil Seal FANn—ib 1
3 4200100  Presser Bar Bushing RIgEduia 1
4 0030281  Qil Seal FAIN—I 1
5 4200084 Needle Driving Bushing (Right) RV T vl o (h) 1
6 4200164  Feed Drive Shaft Bushing (Right) EURMEE Ty (hH) 1
7 4200163 Feed Drive Shaft Bushing (Middle) EURTEET v () 1
8 4200136  Oil Seal FAN— 1
9 4200162 Feed Drive Shaft Bushing (Left) EURIg#Ivia(FE) 1

10 4200179 Feed Lift Shaft Bushing (Left) EUET#I v (K) 1

11 4200180  Feed Lift Shaft Bushing (Right) BYETE#@ITvia(h) 1

12 4200062 Lower Shaft Bushing (Left) FTETvia(E) 1

13 4200063  Lower Shaft Bushing (Right) TE#Tvia(f) 1

14 4200129  Retainer Rocker Shaft Bushing UFA+E#Tvia 2

15 4200140  Looper Shaft Bushing (Right) N— BTy (H) 1

16 4200139  lLooper Shaft Bushing (Middle) N—EBE8Tvi () 1

17 4200137  Oil Seal FAIN—IL 1

18 4200138  Looper Shaft Bushing (Left) N—INE8T v (E) 1

19 0032684 Qil Seal FA—i 1

20 4200128 . Retainer Driving Shaft Bushing (Front) UTA 87 v (B 1

21 4200127  Retainer Driving Shaft Bushing (Rear) YrAFTETvia () 1

22 2150069 Seal Piug L i

23 4200097 Needle Driving Bushing (Left) HRUET v o (F) 1

MG2000






UPPER SHAFT MECHANISM

Ref.No. Parts No. Description B Amt. Req
1 4200065 Handwheel NRRA—JL 1
2 160005  Screw (M6-1X8) Ex 2
3 4200055  Bearing Cover (Upper) R7JoFhi—(E) 1
4 110013  Screw (M4-0.7X8} R 3
5 3500054 Ball Bearing oy 2
6 3100129  Hand Wheel Adapter TET45 1
7 160007  Screw (M6-1X6) o S 7
8 4200213  Upper Shaft Sprocket NI T—) (k) i
9 4200108  Upper Shaft (Right) LE(R) 1

10 3100283 Upper Shaft Joint rET 1

11 3500403  Oil Sleeve FARRY—T 1

12 3100127  Counterweight NSRS TAR 1

13 110008  Screw (M4-0.7X8) R 2

14 4200070  Upper Shaft (Left) L8 (E) 1

15 4200071  Collar (15X%32X12mm) h5— 1

18 310121  Oil Wick JHE 1

17 160004  Screw (M6-1X4.8) - 5

18 3500062 Upper Shaft Sleeve, C. Set EERY—T ($8) 1

19 160031 Screw RABTRRY 1

20 4200067  Counterweight NSURFTA+ 1

21 110011 Screw (M5-0.8X10) kR 2

22 160028  Screw {(M8-1.25X8} kR 2

23 110067  Screw (M5-0.8X5) R 1

24 310120  Oil Wick S 1

25 0093214  Connecting Rod Ring sHEOvFyLY 1

26 4200099  Connection Rod, C. Set gtEOVE () 1

27 3200112  Connection Rod #HEOVE 1

28 0093212  Roller Bearing Z—FRAATYY 1

29 330000 Seal Plug e i

30 000309  Gii Wick SHES i

31 4200098 Pin SEOVYREY 1

32 330013  Seal Plug i 1

33 160024 _ Screw (M6-1X8) ERD 2

MG2000



Q
&

(o]

P~

N

=

BN

ﬁ\
/\

S
7

'’

i

.

=2
-

MG2000



MAIN SHAFT DRIVING MECHANISM

Ref.No. Parts No. Description m B Amt. Reg
1 0093090 Ball Bearing R7Y25 -2
2 3100129  Hand Wheel Adapter FETA 1
3 160007  Screw (M6-1X6) 3T 12
4 4200029 Timing Belt (615-5GT-23) BLIUTNILE 1
5 4200214  Lower Shaft Sprocket NJILNT—1 (F) 1
6 4200109  Lower Shaft (Right) Ti#(H) 1
7 3100122  Oil Pump Driving Worm TA—L 1
8 160005  Screw (M6-1X8) S 2
9 4200126  Retainer Rod, C. Set 1 Y4yl ($81) 1

10 4200122  Retainer Eccentric R P 1

11 4200123  Retainer Rod, C. Set JFAFOvE (§8) 1

12 120018 Screw (M4-0.7X10) ERS 2

13 160000 Screw (M3-0.5X3) kxS 1

14 4200124 Rod Cover UTAFaurE 1

15 130003  Screw (M4-0.7X7.3) 1= 2

16 4200125  Bearing BREE ST 1

17 4200060 Lower Shaft (Left) Ti#h(E) 1

18 330006 Seal Plug = 1

19 4200064  Oil Pressure Regulating Valve HFEE 1

20 000392  Oil Wick SHE 1

21 160004  Screw (M6-1X4.8) ER 1

22 2110568 Feed Dog Regulating Gear EUREFY i

23" 160003  Screw (M5-0.8X5) Ry 3

24 180003 Screw (M5-0.8X8) B3 1

25 4200169 Feed Dog Regulating Plate EUREHTIL—+ 1

26 4200184 Feed Dog Regulating Plate Spring EUREH TL—R/ AR 1

27 4200175 Feed Dog Regulator, C. Set XYRERE () 1

28 4200168 Feed Dog Regulating Eccentric EURBH T 1

29 180002  Screw (M3-0.5X4) i1 S 2

30 110070  Screw (M3-0.5X6.3) e S 1

31 4200174 Feed Drive Eccentric, C. Set FURBEIT () 1

32 4200167 Feed Drive Rod EJRI#EOVR 1

33 4200173  Rolier Bearing ——FIRFYLYT 1

34 4200172  Feed Drive Eccentric FUFIHR T 1

35 4200171 Eccentric Link Ixt sy 1

36 4200170 Feed Dog Regulator EUREE i

37 4200185  Feed Lift Rod, C. Set #Y ETFavE () 1

38 4200150  Feed Lift Rod FYETFOYF 1

39 4200152  Feed Lift Eccentric EUETIF Y 1

40 4200066 Pulley F—1) 1

41 4200142  Retainer Rod, C. Set 2 UrA4+novk (2) 1

MG2000



MG2000



LOOPER DRIVING MECHANISM

JL—I k8

7

Ref.No. Parts No. Description m A Amt. Req
1 4200114  Looper Eccentric —IRIFxE 1
2 160003  Screw (M5-0,8X5) R 4
3 110127 Screw (M3-0.5X8.2) S 2
4 4200118  Looper Rod, C. Set J—ROyR (#8) 1
5 4200110  Looper Rod —nowk 1
6 4200116  Looper Eccentric Bushing N—NIFx BTy 1
7 4200111 Looper Link L—yos 1
8 4200115 Pin ey 2
S 160037  Screw (M4-0.7X8) R 1

10 4200113  Looper Rod Hold Spring =Sy RETEAR 1

11 110009  Screw (M4-0.7X8) R 1

12 000280  Oil Wick pizs i 1

13 4200117  Looper Rod Cover JL—O0vkFE 1

14 130002  Screw (M3-0.5X6) = 1

15 4200112  Looper Holder —E B 1

186 120013  Screw (M6-1X15) ERY 1

17 160002 Screw (M4-0.7X5) I 1

18 4200120  Looper Holder Shaft I—iNEER 1

19 000740  Seal Plug ] 2

20 4200119  Looper Holder {(Lower) SI—=13E&(F) 1

21 160007  Screw (M6-1X6) RS 1

2 120006  Screw (M&-1X12) s 1

23 004176  Screw (M5-0.8X12) 1S 1

24 300000 Washer Tyl 1

25 4209315  Looper Holder (34.9mm) I—i\E 1

26 110126  Screw {M3-0.5X7) 1 4

27 4209325 Looper P 2

28 120056  Screw {M3-0.5X5) it SV 2

29 4209201 Needie Guard (Rear) #H27 () 2

30 2100161  Collar (10X18X9mm) H5— 1

31 2150075 Thrust Ring RIS ARG i

32 0095027  Retaining Ring AT 1

33 4209326  Looper Needie Guard, C. Set N— 825 (#) 2

MG2000



MG200G



MISCELLANEOUS RETAINER
m

JTA TR

8

Ref.No. Parts No. Description m A Amt. Req
1 3100006 Seai Piug EE 1
2 0034117  Retaining Ring Ry 5 1
3 4200155  Thrust Ring RS AR 1
4 2100137  Collar (10X19X9mm) h5— 1
5 160003  Screw (M5-0.8X5) EFS 6
6 4200133  Retainer Driving Shaft T4 FEREh 1
7 4200130 Pin Screw Iy S 1
8 100041  Nut Fuk 1
] 4200132  Retainer Rocker Arm T4+ ERRE 1

10 4200025 |Looper Thread Take-up — Figy 1

11 110009 Screw (M4-0.7X8) RS 1

12 4200134  Retainer Rocker Driving Lever Pin YT EREEIE 1

13 4200131  Retainer Rocker Driving Lever YT+ EREE 1

14

15 160001  Screw (M5-0.7X4) it S 2

16 4200121 . Retainer Rocker Shaft YF1+EEH 1

17 4200135 Retainer Holder UTr4+5 1

18 4209301 Retainer (34.9mm) YsA{+ 1

19 140010  Screw (M4-0.7X8) kR 2

MG2000



MG2000



NEEDLE BAR MECHANISM

e

SHEHE

9

Ref.No. Parts No. Description m f Amt. Req
1 4200082 Needle Bar Yoke, C. Set 3 #HiRkU S (#83) 1
2 4200080 Needle Bar Yoke, C. Set 1 iRy S (#1) 1
3 160007  Screw (M6-1X8) Jl= 597 2
4 310117 Felt Jxz )Lk 1
5 4200096 Felt Clamp JJLNET 1
6 110030  Screw (M3-0.5X2.6) R 1
7 4200094  Needle Bar and Bushing, C. Set gHE-SETvia 1
8 4200092 Needle Bar Bracket #HER Y 1
9 110021 Screw (M5-0.8X18) RS 1

10 4200091 Needle Bar Guide, C. Set SHEERNE) 1

11 4200089  Needle Bar Guide HEER 1

12 4200090 Needle Bar Guide Block EHEERE 1

13 110049 Screw (M4-0.7X10) LR 2

14 4200072  Qil Shield BRifAs — 1

15 4200073  Oil Shield Support B3/ —H ok 1

16 4200076  Spacer ) AR — 1

17 120055  Screw (M2-0.4X8) = SV 2

18 4200048 Needle Thread Take-up SRR 1

19 4209100 Needle Clamp (34.9mm) §tik A 1

20 001900  Screw (1/8-44X2.4) RS 2

21 Needle (DVX57) 3t 2

22 4208000 Stitch Plate (34.9mm) §HiR 1

23 110125 Screw (M5-0.8X7) XS 3

24 4200078 Thrust Ring ASARYY 1

25 4200083  Collar (17X26X11mm) Hh5— 1

26 160003 Screw (M5-0.8X5) 3R 2

27 4200085  Driving Lever iRy EhE 1

28 009972  Screw (M8-1.25X20) R 1

29 160001  Screw (M4-0.7X4) ERT 1

30 4200095 Link Pin ooy 1

31 4200087 Needie Rocker Link gHRUYD 1

32 4200088 Pin sHEILNA—EY 1

33 100041 Nut Fvk 1

34 000528 Washer Ty 1

35 4200086 Needle Rocker Lever #HRULNA— 1

36 120013  Screw (M6-1X15) 1= 1

37 420020C  Sponge HRAR D 1

38 000629  Seal Plug Ty 1

39 4200081 Needie Bar Yoke, C. Set 2 sriRUE (#2) 1

MG2000



/ S s 2 i
@ Vt.),\fxr»ﬁfl-l// - W
\\J_W\\,\ J\l& ll/, 51/ Nt&l VH Y ri
.C\\ / /, /// @, s R \h\u\v a\k\\
p B St SO S chel
’ "\ © © / / / 19y 7
/ﬂ,w(‘f..../wﬂ‘ynw.wk\ e

T WA

MG2000



PRESSER FOOT MECHANISM
- -~ ]

T A

10

Ref.No. Parts No. Description w & Amt. Req
1 0077270  Presser Spring Regulator IR 1
2 000445  Lock Nut avo+vk 1
3 4200104  Presser Bar Spring (Outer) FIENAR(K) 1
4 4200101  Presser Bar Hoider HIEax 1
5 110035 Screw (M4-0.7X10) kRS 1
6 0093483  Presser Bar Guide WIBEER i
7 004441 Screw (11/64-40X186) R 2
8 4200108 Link By 1
9 170041  Screw (M5-0.8X35) i % 2

10 0093611  Oil Protector Ring i D2 1

11 2100443  Collar (9X17X8mm}) Hho— 1

12 160001  Screw (M4-0.7X4) = 4

13

14 4200102 Presser Bar I 1

15 4207007  Presser Foot, C. Set (34.9mm) I (48) 1

16 4207002 Presser Foot (Upper) #BT(E) 1

17 110011  Screw (M5-0.8X10) R 1

18 4207000 Presser Foot Guide HIAHCAFIR 1

19 110001 Screw (M4-0.7X5.4) i S 1

20 130001  Screw (M2.5-0.45X6) CERD 2

21 4207008  Presser Foot {(Lower) Guide BI(F)AIFKR 1

22 170053  Screw (M5-0.8X4.5) kxRS 1

23 4207005 Presser Foot (Left}, C. Set (34.9mm) BITF(E)E 1

24 4207001  Presser Foot (Lower) Guide BI(FIHAF 2

25 4207011 Presser Foot {Lower) Spring HITAAR 2

26 110084  Screw (M3-0.5X4.2) Ry 2

27 340053 Pin B 2

28 4207003 Presser Foot (Left) (34.9mm) #HIF (FE) 1

29 4207004  Presser Foot (Right) (34.9mm) HIF () 1

30 4207008  Presser Foot (Right), C. Set (34.9mm) HITF (H) GE) i

31 4207010  Finger Guard T4 HHA—F 1

32 110003  Screw (M3.5-0.6X6) = 3% ‘ 2

33 3500300 Lifter Shaft, C. Set BIsw () 1

34 2100267  Collar (10X17X8mm) H5— 1

35 3500293  Lifter Shaft Lever IS el — 1

36 005850  Screw (M5-0.8X14) R 1

37 3500284 Lever Link Lrsi—ij2 sy 1

38 0068181 Spring 2 1

39 4200052  Tension Release Shaft g Al 1

40 3100533  Tension Release Lever HEEABE 1

Ref No. 41 to 56

See the following page.

MG2000



39

33

10

B—2
b e~
<5y

S8l

14

MG2000



PRESSER FOOT MECHANISM

T #E

10

__

Ref.No. Parts No. Description m % Amt. Req
41 120001 Screw (M4-0.7X14) RS 1
42 3500299 Tension Release Lever Connector FEABUES R 1
43 170009  Screw (M4-0.7X4) R 1
44 170038  Screw (M4-0.7X5) ErD 1
45 3500291  Lifter Lever WIS L/S— 1
46 120010  Screw (M6-1X10) X 1
47 300005 Washer T _ 1
48 000487 Wave Washer BRIyl 1
49 2110361 Spring BIBTLA— % 1
50 3500305 Cap Ty 1
51 2100194  Lifter Lever Holder BIESLAN—& 1
52 340003 Knock Pin NRESE 1
53 3500295 Lifter Lever Stopper BIBTLAN—R ks 1
54 120006  Screw (M6-1X12) RS 2
55 110021 Screw (M5-0.8X18) S 1
56 - 000206  Nut Fub 1

MG2000



11

MG2000



NEELDE GUARD & FEED DRIVING MECHANISM

Ref.No. Parts No. Description A Amt. Req
1 4200188 Collar (15X24X11mm) H5— 1
2 160003  Screw (M5-0.8X5) Ry 5
3 4200166  Feed Driving Lever FURIREBE 1
4 120011 Screw (M6-1X18) 13- S92 1
5 4200165 Feed Drive Shaft E AT 1
6 160020  Screw (M10-1.5X10) EFD 1
7 310119 Oil Wick S
8 110116 Screw (M10-1.5X4) XD 1
9 0090351 O Ring (P15) oyy 1

10 4200178 Feed Bar, C. Set EUE ED 1

11 4200186 Feed Bar, C. Set 1 FEUEEETD 1

12 4200160 Feed Bar EUE 1

13 160007  Screw (M6-1X6) i S 4

14 4200182 Feed Bar Bush EFJETyia 2

15 4200161 Feed Bar Shaft EUEHE 1

16 110030  Screw (M3-0.5X2.6) RS 1

17 4200187  Thrust Ring ASARYY 1

18 0095027 Retaining Ring AT H 1

19 4200158  Feed Dog Bracket (Lower) FEURAE (F) 1

20 0032821  Upper Feed Roller Driving Rod Pin EAZOVRE Y 1

21 4200156  Feed Lift Link =Y ETYLY 1

2z 4200157 Link Pin oo 1

23 160000  Screw {M3-0.5X3) IR 1

24 000637  Seal Plug et 1

25 4200154  Feed Lift Driving Lever (Leff) EYETHEB(E) 1

26 120013 Screw (M6-1X15) i e 2

27 160021 Screw (M6-1X12) xS 1

28 3160038 Retaining Ring AbuTY 4 1

29 4200155  Thrust Ring RASRRY 1

30 4200153 Feed Lift Shaft * LT E 1

31 330006 Seal Plug g 2

32 310118  Oil Wick Pz 2

33 4200151  Feed Lift Driving Lever =Y LT 1

34 4200158 Feed Dog Bracket FURAS i

35 110128 Screw (M6-0.75X9) S 1

36 150007  Screw (M3-0.5X10) EF 1

37 000012  Nut Fuk 1

38 4209000 Feed Dog (34.9mm) %1 1

39 110125  Screw {(M5-0.8X7) R 2

40 4208200 Loop Deflector 22T 2

41 001230 Screw (3/32-56X3.8) IEXRT 4

MG2000



MG2000




LUBRICATING MECHANISM
L _°:@6 ________________________________________________________ "~ ]

foimrEeE

12

Ref.No. Parts No. Description m & Amt. Req
1 3500229  Oil Fifter Cover FANTAINEHIN— 1
2 110018  Screw (M4-0.7X8) i % 4
3 3100061 O Ring (P42) IPZi 1
4 3100345  OQil Filter FANTLINE 1
5 3100329  Oil Filter Connector FANTANE8F 1
6 3200236  Suction Pipe A1 1
7 0093617  Suction Pipe Bushing WAIATTa 1
8 4200211  Oil Tube (3X5X500) FAI4T 1
9 0032518 O Ring (P3) oYLy 1

10 3500402  Oil Sight Top Nozzie /XN 1

11 000010  Conical Spring Washer M/AR Ty 1

12 000234 Nut Fuk 1

13 4200199  Oil Reservoir hiikapgi] 1

14 110012  Screw (M4-0.7X5) , Jit 2

15 4200206 Oil Tube, C. Set (4X6X540) #ims (7 () 1

16 3100370  Oil Tube Joint, One Way FOS#F )

17 0031831  Oil Tube Clamp REE 6

18 0021010  Oil Sight Gauge FANT—T 1

19 4200208  Oil Tube, C. Set (4X6X85) B 17 ) 1

20 320009  Fitting Stud (Long) EFRFERILER) 1

21 320008  Fitting Stud (Short) ERFEARILFE) 3

22 4200204  Oil Tube, C. Set (4X6X125) AT G 1

23 3150143  Oil Pump, C. Set R (#8) 1

24 120013  Screw (M8-1X15) i S 2

25 0030711 Oil Pump Driving Worm Gear oF—AFY 1

26 160001  Screw (M4-0.7X4) 1 S 2

27 4200203  Oil Tube w7 1

28 - 100014  Nut Fk 1

29 000567 Seal TAS L 1

30 0010019  Universal Eibow (M5-UL) A== TR 2

31 0010017 Pipe Joint (1-4) IATHF 2

32 4200210  Oil Tube (3X5X225) FANRAT 1

33 4200212  Suction Pipe B AINAT 1

34 3100123 Felt ik 2

35 3100330  Qil Tube Stay AANIRATELT 1

MG2000



13 PULLER MECHANISM (1)

MG2000



PULLER MECHANISM EXCLUSIVE PARTS (1)

To—HEERME (1)

13

Ref.No. Parts No. Description m B Amt. Req
1 4200329  Upper Feed Roller Shaft Bracket ro-SEISvk 1
2 120019 Screw (M6-1X18) RS 4
3 000779 Knock Pin IvIEY 2
4 3100006 Seal Plug EetEy 1
5 3100607 Roller Shaft Bushing (Right) ro—S#dvia(R) 1
6 4200324  Upper Feed Roller Shaft Lever £ O—58iBE 1
7 160007  Screw (M6-1X6) kR 2
8 0065398  Collar (14X22X10mm} Hh5— 1
9 009604  Screw (11/64-40X5.5) i 2

10 3100626 Roller Shaft Bushing (Left) FO—S8T v ak) 1

11 0065395  Oil Seal TAN—Ib 1

12 3100605 Upper Feed Roller Shaft FO—5E 1

13 4200308 Upper Feed Roller Lever ro—SL/A— 1

14 120012 Screw (M6-1X20) RS 1

15 0065401  Upper Feed Roller Lever Pin EOo—SLA—EY 1

16 000613 Washer Ty 1

17 000306 Nut EACAN 2

18 3501281  Upper Feed Roller Lever Rod Fo—sLA—ovk 1

19 240010  Screw (1/4-40X11) S 1

20 310063  Oil Wick S 1

21 0032921  Upper Feed Roller Driving Rod Pin rFo—30OyFEY 1

22 160001  Screw (M4-0.7X4) S 1

23 3100602 Upper Feed Roller Driving Rod ro—5OvF 1

24 3100192  Retaining Ring Ay TG 1

25 3100623  Roller Bearing ——RARTFTYLY 1

26 3100603 Upper Feed Roller Regulator, C. Set Fo—SERERR ) 1

27 3100601 Upper Feed Roller Eccentric ro—5x%t2 1

28 3100600 Upper Feed Rolier Regulator LO—SHEH 1

29 160003  Screw {M5-0.8X5) =57 2

30 190007  Adjusting Screw (M5-0.8X86) SREARY © 1

31 120008  Screw (M4-0.7X8) S 1

32 300045 Spacer AR—H 1

33 4200331  Upper Feed Roller Rod, C. Set 2 Eo—SovF(#E2) 1

MG2000



14 PULLER MECHANISM (2)

MG2000



PULLER MECHANISM EXCLUSIVE PARTS (2)

To—EgEE RN (2)

14

T S S P RS

Ref.Nc. Parts No. Description B Amt. Req
1 4200311  Upper Feed Roller Yoke FO—53—% 1
2 120012 Screw (M6-1X20) Ex 1
3 3100612 Upper Feed Roller Yoke Guide Ea—353—0H(F 1
4 120008  Screw {M4-0.7X8) i S 2
5 3100613  Upper Feed Roller Yoke Pin FOo—33—oEy 1
6 160007  Screw (M6-1X6) ERD 1
7 3200133  Wire (0.9X45mm) #®iR 1
8 180005  Screw (M4-0.7X8) E*xT 1
9 160001 Screw (M4-0.7X4) ERD 2

10 160003  Screw (M5-0.8X5) IS 3

11 0060056  Retaining Ring ATy 1

12 2150075 Thrust Ring RASAMY 1

13 3501270  Clutch Driving Shaft DouFEh 1

14 3100616  Clutch Driving Shaft Bushing (Left) HSUFEHT v (E) 1

15 0065414  Clutch Driving Shaft Bushing (Right) HS5yFET v a (R) 1

16 0085421  Clutch Tension Sleeve HS9FFav R —T 1

17 3501283  Adjusting Collar HEHT— 1

18 160003  Screw (M5-0.8X5) i1 S 2

19 3501284  Adjusting Screw Stay REAIROET 1

20 110002 Screw (M3-0.5X5) kxS 2

21 110097  Screw (M5-0.8X12) s 1

22 4200319  Clutch Driving Lever Cover DS5uFEHA— 1

23 110041  Screw (M4-0.7X8) R 5

24 3501282  Clutch Tension Spring DS9F T INR 1

25 130003  Screw (M4-0.7X7.3) i S 3

26 4200309  Ciutch Driving Lever (Right) DovFIR(E) 1

27 3501276  Clutch Sleeve (Right) 9S5yFAY—TJ (H) 1

28 3501272  Thrust Plate ASANIL—b 2

29 4200314  Clutch Spacer DTy FAN—H 1

30 160005  Screw (M6-1X8) EFD 1

31

32 3501275 Clutch Sieeve (Left) HSyFAY—T () 1

33 -1 4200326 Upper Feed Roller (6teeth) (Standard) Eo—5(6) (1E4%) 1
3 -2 3501295  Upper Feed Roller (Rubber) (EXTRA) EO—S(TL) (ZFAMD) 1

34 110022  Screw (M3-0.5X10) R 3

35 4200320 Upper Feed Roller Cover EO—S5H/1~ 1

38 000538 Washer Ty 2

37 4200330 Upper Feed Roller Cover (EXTRA) EO—FHN—(TFRAFT) 1

MG2000



15 PULLER MECHANISM (3)

27

MG2000



PULLER MECHANISM EXCLUSIVE PARTS (3)

TS—HEIEE R (3)

15

S O e A

Ref.No. Parts No. Description W B Amt. Req
1 0065381  Upper Feed Roller Lifter (Right) ro—SE5 (H) 1
2 110047  Screw (M4-0.7X10) Ji 2
3 000538 Washer Ty 3
4 000334 Nut Fuk 2
5 0034979  Flexible Wire Clamp Bushing JAIAT v o 2
6 006075  Screw (11/64-40X6) ik SH 2
7 4200312  Lifter Connecting Plate EO—S557 8RR 1
8 0065374  Upper Feed Roller Lifter (Left) Fo—5845 (&) 1
9 0065375  Upper Feed Roller Lifter Pin EO—S8H5EY 1

10 0095027  Retaining Ring ATy J 2

11 0065376  Lifting Connecting Plate _Eo—5mY 1

12 006038  Screw (3/16-32X2.2) i1 3 2

13 0065407  Roller Press Bar Bracket Eo—S#BTERY 1

14 005650 Screw {M5-0.8X14) i S 1

15 0065402  Lifting Lever Sleeve rto—spis—xy—7 1

16 006411  Screw (11/64-40X5.5) il 5 1

17 000340  Nut Fuk 1

18 009931  Stop Screw (11/64-40X26)- ARy 1

19 3100614  Roller Press Spring FO—-S#HI/AR 1

20 4200328 Upper Feed Roller Bracket EoO—5757vk 1

21 009964  Screw (M6-1X40} 1 S92 2

22 000779  Knock Pin o v 2

23 0065405  Roller Press Bar Bushing (Upper) LOo—SHIBET v (k) 1

24 160007  Screw (M6-1X6) S 1

25 3100609 Roller Press Bar Bushing (Lower) Fo—-SEIgEIvia(F) 1

26 0065404  Upper Feed Rolier Press Bar Fo—SHIE 1

27 0034117  Retaining Ring AbyTY Y 1

28 000690  Spring Pin A TEY 1

29 000613 Washer Tuiy 1

30 0067111  Upper Feed Rolier Lifiing Lever =57 1

31 000487 Wave Washer EBEIvy 1

32 170008 Screw (M6-1X9) TR 1

33 4200318  Spacer AR—H 1

MG2000



16 PULLER MECHANISM




'PULLER MECHANISM EXCLUSIVE PARTS (4) To—HEERER(4) 16
PR PR R S

Ref.No. Parts No. Description & A Amt. Req
1 4200317  Lower Roller Cover FTO—Sh/A\— 1
2 004358  Screw {1/8-44X2.1) AR 2
3 4200323  Lower Roller Bracket, C. Set FTo—-SRiEE G 2
4 160001  Screw (M4-0.7X4) R 4
5 4200315 Lower Roller TO—7 2
6 0066576  Lower Feed Roller Bushing TE—5Tvia 4
7 0066575 Lower Feed Roller Pin ToO—3E> 2
8 4200332 Lower Feed Roller Bracket To—5755 vk 1
9 120012  Screw (M6-1X20) i S 2

10 4200322 Lower Roller Bracket Spring (Left) NF(E) 1

11 4200321  Lower Roller Bracket Spring (Right) IR (H) 1

12 100052  Nut Fybk 4

13 4200313  Stitch Plate Holder (for Puller) SHRET & 1

14 4200327  Cylinder Cover (Upper) LY h-—(E) 1

15 130021  Screw (M4-0.7X6) ko 2

16 4200325  Cylinder Cover (Rear) S F TN (1) 1

17 130002 Screw (M3-0.5X8) EFT 2

MG2000



- M <t

e e o

%1 w o~ o o™~ AP
) %
had ~— Rl [N]

-318-X03

MG2002

17 MG2002

-381-X02

MG2002

MG2000



MG2002 EXCLUSIVE PARTS
NN NNNNNN____——— A

MG2002 HJETFLERSS 17

Ref.No. Parts No. Description m A Amt. Req
1 4209103  Needie Clamp (31.8mm) i 1
2 4208003  Stitch Plate (31.8mm) #iR 1
3 4209003 Feed Dog (31.8mm) e ) 1
4 4209318  Looper Holder (31.8mm) L—nE 1
5 4209308 Retainer (31.8mm) ys4r 1
6 4207024  Presser Foot, C. Set (31.8mm) T (4B 1
7 4207010  Finger Guard TAHA—F 1
8 110003 Screw (M3.5-0.6X6) e 2
9 4207002 Presser Foot (Upper) (k) 1

10 110001  Screw (M4-0.7X5.4) i 37 1

11 4207000  Presser Foot Guide BIHAFR 1

12 130001  Screw (M2.5-0.45X6) RS 2

13 4207008 Presser Foot (Lower) Guide BI(F)AAFR 1

14 170053 Screw (M5-0.8X4.5) S 1

15 4207022  Presser Foot (Left), C. Set (31.8mm) BITF(E) G 1

16 4207001 Presser Foot {(Lower) Guide BI(F)HAF 1

17 4207011  Presser Foot (Lower) Spring BIF/AR 1

18 0034053 Pin e 1

19 110084  Screw (M3-0.5X4.2) i1z S 1

20 4207020 Presser Foot {Leff) (31.8mm) BITF&E) 1

21 4207023  Presser Foot (Right), C. Set (31.8mm) BT (H) G 1

22 4207021  Presser Foot (Right) (31.8mm) HIFTEHE) 1

23 4209104 Needle Clamp (38.1mim) SHikA 1

24 4208004  Stitch Plate (38.1mm) $HiR 1

25 4208004 Feed Dog (38.1mm) %Y 1

26 4209319  Looper Holder (38.1mm) "—i\g 1

27 - 4209311 Retainer (38.1mm) Y4+ 1

28 4207029  Presser Foot (38.1mm), C. Set B8 1

29 4207027 Presser Foot (Left), C. Set (38.1mm) BIT (&) ) 1

30 4207025 Presser Foot (Left) (38.1mm) HITE 1

31 4207028  Presser Foot (Right), C. Set (38.1mm) BITF ) G 1

32 4207026 Presser Foot (Right) (38.1mm) HITF &) 1

33 110011  Screw (M5-0.8X10) kR 1

MG2000



18 MG2004

MG2004 -381-X04

MG2000



MG2004 EXCLUSIVE PARTS
T

MG2004 HJEFILERSS 18

Ref.No. Parts No. Description m & Amt. Req
1 4200056 Tension Post Plate RFAFE 1
2 4200057 Tension Release Plate FEBAR 1
3 000015  Nut Fubk 7
4 0020101  Tension Disc Eyelet HIRFIAE 8
5 190016  Tension Post RiIRFE 8
6 000613  Washer Tyl 8
7 0031111  Tension Disc K+ 16
8 000177 Felt )k 8
9 0020118 Thread Tension Spring Retainer RIAFNARFYVT(F) 8

10 2150136  Tension Spring (Needle) REFARGED 4

11 0024083 Tension Spring Bushing Bk A 8

12 0024084 Thread Tension Spring Cap REFNARF VT () 8

13 4209101  Needle Clamp (1/4-1-1/4) SHik A 1

14 0090847 Tension Spring (Looper) FRRFARUL—N) 4

15 4208001  Stitch Plate (1/4-1-1/4) #HiR 1

16 4209001 Feed Dog (1/4-1-1/4) %Y 1

17 4209200 Loop Deflector RET 4

18 001230  Screw (3/32-56X3.8) i S 2

19 4209326 Looper Needle Guard, C. Set = #5t57 () 4

20 4209201 Needie Guard (Rear) #HE2T(8) 4

21 120056  Screw (M3-0.5X5) i 4

22 4209325 Looper Jo—i\ 4

23 110126  Screw {M3-0.5X7) i1 S 4

24 4209316  Looper Holder (1/4-1-1/4) N—isE 1
= 4208805  Retainer {34.9mm) UrA4+ 1

26 4207019  Presser Foot, C. Set (1/4-1-1/4) HI () 1

27 4207010  Finger Guard 4 HH—F 1

28 110003  Screw (M3.5-0.6X6) i S 2

29 4207002  Presser Foot (Upper) BT (k) 1

30 110001  Screw (M4-0.7X5.4) i e 2 1

31 4207000  Presser Foot Guide BIHFR 1

32 130001  Screw (M2.5-0.45X6) e 2

33 4207008 Presser Foot (Lower) Guide BI(F)AAMFR 1

34 170053  Screw (M5-0.8X4.5) IERS 1

35 4207017  Presser Foot (Left), C. Set (1/4-1-1/4) HIFE @ (1/4-1-1/4) 1

36 4207001  Presser Foot (Lower) Guide BI(P)HAF 1

37 4207011 Presser Foot (Lowei) Spring BT/ 1

38 0034053 Pin gy 1

39 110084  Screw (M3-0.5X4.2) i S 1

40 4207015  Presser Foot (Left) (1/4-1-1/4) WITF (E)(1/4~-1-1/4) 1

41 4207018  Presser Foot (Right), C. Set (1/4-1-1/4) BITF R ) (1/4-1-1/4) 1

42 4207016  Presser Foot (Right) (1/4-1-1/4) BITF () (1/4-1-1/8) 1

43 110011 Screw (M5-0.8X10) =S 1

MG2000



19 "FL10" DEVICE

MG2000



“FL10" DEVICE "FL107%E& 19
P RS R P s SR e
Ref.No. Parts No. Description m A Amt. Req
1 4201002 “FL10" Device, C. Set "FL10"E&E (M) 1
2 4201000 Air Cylinder, C. Set BIBTIULE () 1
3 1091162 Air Cylinder (CM2BZ225-35-XA0) BIETIUA 1
4 0010266 Elbow Connector (EL6-PT1/8) IILARaRYZ 1/8 2
5 3500505 Cylinder Bracket DYLER 1
6 120013  Screw (M6-1X15) i 2
7 000425 Washer Ty 2
8 3201037 Cylinder Rod Chip S AOYEF YT 1
9 1096025  Air Tube (6X4mm) White IF7Fa—7 3
10 1090239  Solenoid Valve, C. Set BESF G 1
11 1090238  Solenoid Valve (SY3120-5LOU-C8-F) B 1
12 0010066  Silencer (AN120-MS5) ALY 2
13 1094063  Elbow Connector (KJLO6-M5) ILRIFTE M5 1
14 006203 Wood Screw (32.4X16) b % 2
15 1200385  Solenoid Valve Cord EfFAa—F 1
16 0010264  Connector (EC6-PT1/4) #®F 1
17 0010073  Regulator (AW2000) L¥L—& 1
18 0010108 Hose Union (NH-512-8X1/4) =R F 1
19 0033939 Hose Band R—Rs\F 1
20 0013218  Regulator Support LFalL—8RER 1
21 009960  Screw (M5-0.8X16) R 2
22 000869 Washer Ty 4
23 000600  Spring Washer AT T Ivx 2
24 000009  Nut +ok 2
5 350012  Wood Screw (05.1X16) ARy 2
26 0011795  Wrapping Band EX YA 3
27 0010291 Cord Clamp (8N-@13.2) a—F550F 1
28 110013  Screw (M4-0.7X8) i 1

MG2000



20

MG2000



ACCESSORIES (1) (THREAD STAND)
R e S S A e P T e S N

7o UK GRILE)

20

Ref.No. Parts No. Description m A Amt. Req
1-1 9620694 Thread Stand, C. Set (4 Spools Type) FRIAE G GEXRE) 1
1-2 9620699 Thread Stand, C. Set (9 Spools Type) LA (F0) (9OFRA) 1
2 9620631  Column Cap ' aSL¥Fvyd 1
3 9620670  Column Pipe (Upper) aASLAAT (L) 1
4 9620689 Thread Guide Holder (Large) HARFILE (K) 2
5 911002  Screw (M4-0.7X20) i S 2
6 911001  Screw (M4-0.7X12) i S 6
7 910001  Nut Tk 8
8 9620673  Column Pipe Connector T LNATHF 2
9 911006  Screw (M5-0.8X13) EFRS 4

10 910000 Nut Fwbk 6 (13)

11 9620675 Column Pipe (Lower) 5L/ 3A4T(F) 1

12 930052 Washer Ty 1

13 830053  Spring Washer AT G Tyiw 1

14 910003  Nut Fuk 1

15 9620702 Thread Hanger (2 Spools Type) ALYRNH (2RAH) 2

16 9620703  Thread Hanger (3 Spools Type) ALYENT (BRAR) 5

17 9620700 Thread Eyelet FALUE 4(9)

18 9620688 Thread Hanger Holder ALyREnABY 4 (5)

19 911060  Screw (M6-1X15) RS 4 (5)

20 9620691 Thread Guide Arm HART—L 2

21 9620690 Thread Guide Holder (Small) HARFRLE D) 2

22 9620665 Thread Guide (5 Spools Type) AUYEHAF(BRAR) 1

23 9620678  Spool Cushion RTF—joyiay 4 {9)

24 9620679  Spool Pin ZT— LB 4(9)

25 9620680  Spool Mat AT—NLT Uk 4 (9)

26 9620681  Spool Seat Disc Z4om 4 (9)

27 930055  Spring Washer AFTY T Ty 4(9)

28 6920660  Column Pipe (Short) (206mm) aASLNAT (5 1

29 9620668 Thread Guide (8 Spools Type) ZLYEAAE (BRLZE) 1

MG2000



21

AN bHIN -

Belt Cover

S

Semi-Submerged Installation

3 ;

4 é
tREA 5 —
Top Installation 6

B

Q_u

13

e&— 14
EG——15

=

S

MG2000



ACCESSORIES (2) (BELT COVER)

T oS IER(2) (NILhnN

—) 21

Ref.No. Parts No. Description & & Amt. Req
1 4200220 Belt Cover NIV HIN— 1
2 110028 Screw (M6-1X63) RS 2
3 000070  Hanging Nut mUFvk 4
4 009858 Hanging Boit (M8-1.25X75) MU+ 4
5 000162 Washer B 8
8 0020064  Supporting Board Rubber Cushion BT L 4
7 0063010  Supporting Board Rubber Cushion (Lower) ST LE(T) 4
8 000016  Nut Fvk 8
9 3100008  Supporting Board BT 2

10 0083009  Oil Reservoir Rubber Cushion =N 4

11 180009  Setting Screw (M6-1X16) B ps 4

12 180008  Setting Screw (M6-1X63) i E g S 4

13 000528 Washer Jvisy 8

14 000667  Spring Washer RFU T Tyv 4

15 000011 Nut Fvk 4

16 006905 Wood Screw (J5.1X20) ARy 3

17 3100036 Belt Cover {Lower) AWEHA—(TF) 1

MG2000



22 EXTRA PARTS(1)

12

MG2000



EXTRA PARTS(1) IFRRZ/8—Y (1) 22
Ref.No. Parts No. Description A & & Amt. Req
1 4200303  Folder Bracket 4 EHRE4 1
2 009976  Screw (M6-1X15) S 2
3 300011 Washer Ty 4
4 4200304  Stopper Ay -1
5 110002  Screw {(M3-0.5X5) ERD 2
6 4200307  Folder Bracket Shaft EREH 1
7 0092292  Spring INF 1
8 000054  Nut Fok 2
9 4200306 Folder Bracket 5 EHRES 1
10 160007  Screw (M6-1X6) ERT 2
11 4200302  Folder Bracket 3 EHRE3 1
12 008751  Screw {(M5-0.8X10} j1 s 2
13 4200058  Supplementary Cover fBAH A— 1
14 110001 Screw (M4-0.7X5.4) IERD 2
15 120010  Screw (M6-1X10) R 2

MG2000



23 EXTRA PARTS(2)

7

2

MG2004

12

MG2000



EXTRA PARTS(2) IXRANS5/8—Y(2) 23

Ref.No. Parts No. Description & & Amt. Reg
1-1 4201019 Needle Cooler Device, C. Set (for MG2002 31.8mm) #nHlEEE () 1
1-2 4201010 Needle Cooler Device, C. Set (for MG2002 34.9&38.1mm) #HaHIZEE () 1
1 -3 4201017 Needle Cooler Device, C. Set (for MG2004 1/4-1-1/4) $RAIEE () 1
2 4201014  Air Pipe Bracket, C. Set I7ATRAE ) 1
3 110035  Screw (M4-0.7X10) RS 2
4 4201015  Air Pipe Set Plate I7SATHBRAR 1
5 110084  Screw (M3-0.5X4.2) ERT 2
6.1 4201020 Air Pipe (for MG2002 31.8mm) I7 AT 1
6-2 4201011 Air Pipe (for MG2002 34.9 & 38.1mm) 74T 1
6-3 4201018 Air Pipe (for MG2004 1/4-1-1/4) T784F 1
7 2100444 Retaining Ring AbyTYL Y 1
8 000398 Washer Ty 1
9 170009  Screw (M4-0.7X4) Ry _ 1

10 000172  Conical Spring Washer M/AFRT v 1

11 000669 Washer Ty 2

12 160001  Screw (M4-0.7X4) R 1

b

13 1095002 Speed Controller b Qa2

MG2000



24 WARNING LABEL E&H£35AX)L
LABEL Parts.No. Description
Z ) o i %
Do not operate without eye guard 390140 | CAUTION IN OPERATION
and safety devices.
Before threading, changing needle,
cleaning etc. switch off main switch.
AFEE
BI<BITIHNET S,
ZRRERBEOUT o e =
%ﬂ;’ﬁﬁfé%—él 5. 390143 | BEERT )V
, | BREU-THS, &
) ELRE PO,
FRPERETIC L,
[Az=rzs CoRA-ERIB LR
w-ﬂ?’“bméwo DANGER : WARNING OF ELECTRIC SHOCK BY
To open this cover, 300144 HIGH-VOLTAGE
L turn off power e e
supply and wait BEERES IV
" more than 5 minules
befare opening.
/\ 2 : : R b
Be sure to connect earth line.
390145
ATy
ROTATING-DIRECTION
SYMBOL : CHECK CORRECT ROTATIRG
390190 DIRECTION
EE S HERA T
EYE GUARD : TAKE CARE NOT CAUSE INJURY
4 T0 EYES
LN 390147 | BELT COVER: DO NOT INSERT FINGERS
aﬁﬁtﬁ THERZ )V
A CAUTION FOR HIGH TEMPERATURE :
DO NOT TOUCH STEPPING MOTOR AND
\ 390148 SOLENOID

BRER T~V




25
MG2000 cLASS LIST OF MAIN SPARE PARTS(EZ&pS 1 Z 1)

Main Parts Needle Presser Stitch Feed D Retainer
Clamp |Foot, C.Set| Plate eed og
Models gHiEA I () EARd *1 YA+

MG2002[1-349-X01 4209100 4267007 4208000 4209000 4208301

MG2002[1-381-X02 4208104 4207029 4208004 4209004 4209311

MG2002[1-318-X03 4209103 4207024 4208003 4209003 4209309

MG2004[1-381-X04 4208101 4207019 4208001 4209001 4209305

Main Parts Looper Looper Needle Loop
pe Holder |{Guard (Rear)] Deflector
Models J— L—RE | $#1ZF45 (%) S

MG2002[1-349-X01 | 4209325(2) | 4209315 | 4209201(2) | 4209200(2)

MG2002[0-381-X02 | 4209325(2) | 4209319 | 4209201(2) | 4209200(2)

MG2002[1-318-X03 | 4209325(2) | 4209318 | 4209201(2) | 4209200(2)

MG2004[1-381~-X04 |} 4209325(4) | 4209316 | 4209201(4) | 4209200(4)




26
MGQOOO IND EX Page =1

Parts Page Rel Weight Parts Page Ref Weight Parts Page Ref Weight
No. No. No. (@ No. No. No. jG)] No. No. No. )
000008 18 24 005650 10 36 0031831 12 17
000010 2 55 005650 15 14
000010 12 11 0032518 12 9
000011 21 15 006038 15 12 0032684 4 19
ooociz 1 37 008075 15 6 0032921 11 20
000015 3 7 006202 2 19 0032921 18 21
000015 18 3 006203 19 14 0032052 3 17
000016 21 8 006411 15 16 ‘

000054 22 8 006905 21 16 0033024 2 47
_____ 000070 21 3 ... ..008389 19 19
000162 21 5 007627 2 33
000172 23 10 0034053 17 18
000177 3 12 009604 13 9 0034053 18 38
000177 18 8 009751 22 12 0034117 8 2
000206 10 56 008858 2 4 0034117 15 27
000234 12 12 009931 15 i8 0034979 15 5
000290 7 12 ’ 0093960 19 21
000306 13 17 009964 15 21 0035226 3 10
000308 5 30 009872 9 28
_____ 000334 15 4 009976 . 3 3 . ..0060056_ 14 11 ..
000340 15 17 009976 22 2
000392 6 20 0063009 21 10
000398 283 8 0010017 12 31 0063010 21 7

000425 19 7 0010012 12 30
000445 10 2 0010066 19 12 0065374 15 8
000487 10 48 0010073 19 17 0085375 15 9
000487 15 31 0010108 19 18 0065376 15 11
000528 9 34 0010264 19 16 0065381 15 1
000528 21 13 0010266 19 4 0065395 1 11

,,,,, 000538 3 21 0010201 19 27 . 0065398 13 8 ...
000538 14 36 - 0085401 13 15
000538 15 3 0011785 19 25 0065402 15 i5
000567 12 29 0065404 15 26
000600 19 23 0013218 19 20 0065405 15 23
000613 3 14 0065407 15 13
000613 13 16 0020052 2 61 . 0065414 14 15
000613 15 28 0020054 21 8 0065421 14 18
000613 18 6 0020101 3 16
000628 2 27 0020101 18 4 0066575 16 7
_____ 000629 9 388 ... .R020118 3 1t ..Qoee576. 16 6 ...
000637 11 24 0020118 18 g 0066650 3 18
000867 21 14 0020137 1 24

goosse 19 22 0020759 1 8 oo67111 15 30
000669 23 11 0020759 2 59
000890 15 28 0068011 1 9
000726 1 16 0021010 12 18 ooss8181 10 38
000740 7 19 0068374 2 6
000779 2 3 0022836 1 25
000779 13 3 0022837 1 26 0077270 10 1

_____ 000779 15 02
0024083 3 9 0090351 11 S

001230 11 41 0024083 18 11 0090847 18 14
001230 18 18 0024084 3 8
o010 8¢ 20 0024084 18 12 0092292 22 7
004176 7 23 0030291 4 4 00930920 8 1
004358 16 2 0030711 12 25 0083212 5 28
004441 10 7 00393214 5 25

0031111 3 13 0093483 10 6

005075 1 23 0031111 18 7



Page=2

Parts Page Ref Weight Parts Page Ref. Weight . Parts Page Ref. Weight
No. No. No. (@ No. No. No. @ No. No. No. [C))
0093611 10 10 110048 1 3 160000 6 13
0093617 12 7 110049 3 27 160000 11 23
0093864 1 4 110049 9 13 160001 2 39
110067 5 28 160001 8 15
0094201 2 28 110070 6 30 160001 9 29
110084 10 26 160001 10 12
0085027 7 32 110084 17 19 160001 12 26
0095027 11 18 110084 18 39 160001 13 22
0095027 15 10 110084 23 5 160001 14 9
110097 14 20 160001 164
100001 2 36 110116 11 8 160001 23 12
100014 12 28 110125 9 23 160002 7 17
100041 8 8 - 110125 - 11 39 160003 6 23
100041 9 33 110128 7 26 160003 7 2
100052 16 12 110126 18 23 160003 8 5
110127 7 3 160003 9 26
110001 3 29 110128 11 35 160003 11 2
110001 10 19 ) 160003 13 29
110001 17 10 120001 10 41 160003 14 10
110001 18 80 120006 7 22 160003 14 18
110001 22 14 120006 10 54 160004 5 17
110002 14 20 120008 13 31 160004 6 21
110002 22 5 120008 14 4 160005 5 2
110003 10 32 120010 10 46 160005 6 8
110003 17 8 120010 22 15 160005 14 30
110003 18 28 120011 11 4 160007 5 7
110009 3 20 120012 183 14 160007 6 3
110008 5 13 120012 14 2 160007 7 21
110008 7 11 120012 18 9 160007 9 3
110009 8 11 . 120013 7 16 180007 11 13
110011 5 21 120013 9 36 160007 13 7
110011 10 17 120013 11 26 160007 14 )
110011 17 33 120013 12 24 160007 15 24
110011 18 43 : 120013 18 6 160007 22 10
110012 1 19 120016 1 20 160020 11 6
110012 2 29 120018 2 45 160021 11 27
110012 12 14 120018 8 12 160024 & 33
110013 2 17 120019 13 2 160028 5 22
110013 3 2 120047 2 49 160031 5 18
L1018 5 4 ...120048 2 35 ...180087 7 98 ..
110013 12 2 120055 9 17
110013 19 28 120056 7 28 170001 2 40
110016 2 38 120056 18 21 170008 15 32
110021 9 9 170008 10 43
110021 10 55 130001 10 20 170009 23 9
110022 14 34 130001 17 12 170018 3 4
110028 21 2 130001 18 32 170032 2 54
110030 9 6 130002 2 14 170038 10 44
110030 11 16 . 130002 7 14 170041 10 9
110032 2 9 430002 16 17 170058 10 22
110035 2 2 130003 6 15 170053 17 14
110035 10 5 130003 14 25 170053 18 34
110035 23 3 130008 3 6
110038 2 58 130021 18 i5 180002 6 29
110041 2 3 180003 6 24
110041 3 31 " 140010 8 19 180005 2 42
110041 14 23 . 180005 14 8
110045 1 10 150007 11 36 180008 21 12
110047 15 2 180008 21 11

110048 1 27 160000 2 12



Page =3

Parts Page Ref. Weight Parts Page Ref Weight Parts Page Ref Weight
No. No. No. )] No. No.. No. (@) No. No. No. Q)
190005 2 58 1094063 19 13 3100616 14 14
190007 13 30 3100623 13 25
190015 1 13 1095002 23 13 3100826 13 10
190016 3 15
190016 18 5 1096025 19 9 3150143 12 23
1980078 2 4

1200385 19 15 3160038 11 28
240010 13 19
2049401 1 17 3200112 5 27
_____ 800000 7 P4 ... ..300138 14 7 ..

300005 10 47 2100137 8 4 3200236 12 6
300011 3 35 2100161 7 30
300011 22 3 . 2100194 10 51 3201037 18 8
300045 13 32 - 2100267 10 34
300100 2 41 ' 2100443 10 11 3500012 2 62

2100444 23 7 3500041 4 2

310083 13 20 3500048 4 1
310117 e} 4 2110361 10 49 3500054 5 5
310118 11 32 2110566 6 22 3500062 5 18

,,,,, 810118 11 7 ..®\00229 121

310120 5 24 2150069 4 22 3500291 10 45

310121 5 16 2150075 7 31 ’ 3500283 10 35
2150075 14 12 3500294 10 37

320008 12 21 2150136 18 10 3500295 10 53

320008 12 20 3500208 10 42
3100004 1 21 3500300 10 33

330000 5 29 3100005 1 22 3500305 10 50
330006 6 18 3100006 8 1 3500402 12 10
330006 i1 31 3100006 13 4 3500403 5 1

_____ 330013 5 82 3100008 21 9 .. _.3500482 2 25 .
3100016 2 24 3500505 19 5

340000 1 14 3100036 21 17
340003 10 52 3100061 12 3 3501270 14 13
340022 2 57 3100122 6 7 3501272 14 28
340051 2 11 31001283 12 34 3501275 14 32
340053 10 27 3100127 5 12 3501276 14 27

3100129 5 5] 3501281 18 18
350009 3 25 3100129 6 2 3501282 14 24
350013 19 25 3100192 13 24 ; 3501283 14 17
.8100205 28 . ..8501284 14 18 L
390188 1 5 3100283 5 10 3501285 14 33-2
3100328 12 5

910000 20 it 3100330 1 35 4109403 1 15
810001 20 7 3100345 12 4
910003 20 14 3100370 12 16 4200008 2 37

3100383 3 22 4200013 1 1

911001 20 6 3100384 3 23 4200014 1 2
911002 20 5 3100386 3 24 4200015 2 43
911006 20 S 3100387 3 37 4200016 2 34

_____ 911060 20 19 8100588 10 40 . 4200017 2 30 . .
3100800 13 28 4200018 2 26

830052 20 12 3100601 13 27 4200018 1 1
930053 20 13 3100602 13 23 4200020 2 13
830055 20 27 3100603 13 26 4200021 2 1

3100605 13 12 4200022 2 32
1080238 19 11 3100807 13 5 4200023 3 30
1080238 19 10 31006808 15 25 4200024 3 19
3100612 14 3 4200025 8 10
1091162 19 3 3100813 14 5 4200026 2 7

3100614 15 18



Parts Page Ref. Weight Parts  Page Ref. Weight
No. No.  No. @) No. No. No. [(¢)]
4200027 2 5 4200099 5 26
4200028 2 10 4200100 4 3
4200029 6 4 4200101 10 4
4200030 1 12 4200102 10 14
4200031 2 44 4200103 10 8
4200033 3 28 4200104 10 3
4200034 1 18 4200108 5 9
4200035 3 3 4200109 6 6
4200036 3 5 4200110 7 5
4200037 2 60 4200011 7 7. .
4200038 2 56 4200112 7 15
4200039 2 51 4200113 7 10
4200040 2 52 4200114 7 1
4200041 2 22 4200115 7 8
4200042 2 23 4200116 7 6
4200043 3 1 4200117 7 13
4200044 2 15 - 4200118 7 4
4200045 2 18 4200119 7 20
4200046 2 21 4200120 7 18
4200047 3. 26 4200121 8 16 .
4200048 S 18 4200122 6 10
4200049 1 7 4200123 6 11
4200050 1 6 4200124 6 14
4200051 2 50 4200125 6 16
4200052 10 38 4200126 6 9
4200055 5 3 4200127 4 21
4200056 18 1 4200128 4 20
4200057 18 2 4200129 4 14
4200058 22 13 4200130 8 7
4200080 6. 17 400131 8 13 .
4200082 4 12 4200132 8 9
4200063 4 13 4200133 8 6
4200064 6 19 4200134 8 12
4200065 5 1 4200135 8 17
4200066 6 40 4200136 4 8
4200067 5 20 4200137 4 17
4200070 5 14 4200138 4 1
4200071 5 15 4200139 4 16
4200072 g 14 4200140 4 15
L.4200073 9 15 L 4200141 2 16
4200076 9 16 4200142 6 41
4200078 9 24 4200150 6 38
4200080 9 2 4200151 11 . 33
4200081 e 39 4200152 6 39
4200082 e} 1 4200153 11 30
4200083 9 25 4200154 11 25
4200084 4 5 4200155 8 3
4200085 9 27 4200155 11 28
4200086 9 35 4200156 11 21
4200087931 4200157 1122
4200088 o 32 42001658 11 19
4200089 e} 11 4200159 11 34
4200090 8 12 4200160 11 12
4200091 9 10 4200161 11 15
4200082 e} 8 4200162 4 S
4200084 e} 7 4200163 4 7
4200085 S 30 4200164 4 6
4200086 g 5 4200165 11 5
4200097 4 23 4200166 11 3
4200088 5 31 4200167 6 32

Page = 4
Parts Page Ref.  Weight
No. No. No. )]
4200168 6 28
4200169 6 25
4200170 6 36
4200171 6 35
4200172 6 34
4200173 6 33
4200174 6 31
4200175 6 27
4200176 2 46
4200177 2 48
4200178 11 10
4200179 4, 10
4200180 4 11
4200182 11 14
4200184 6 26
4200185 6 37
4200186 11 11
4200187 11 17
4200188 11 1
4200199 12 18 .
4200200 9 37
4200203 12 27
4200204 12 22
4200206 12 15
4200208 12 19
4200210 12 32
4200211 12 8
4200212 12 33
42002183 5 8
4200214 6 5. ...
4200220 21 1
4200300 3 32
4200301 3 33
4200302 22 11
4200303 22 1
4200304 22 4
4200306 22 9
42003807 22 6
4200308 13 13
...4200309 14 26 .
4200311 14 = 1
4200812 15 7
4200313 18 13
4200314 14 29
4200315 16 5
4200317 16 1
4200318 15 33
4200318 14 22
4200320 14 35
4200821 16 11
4200322 16 10
4200823 16 3
4200324 18 6
4200825 16 16
4200826 14 33-1
4200327 16 14
4200328 15 20
4200329 13 1
4200330 14 37



INDEX Page=5

Parts Page Ref Weight Parts Page Ref. Weight Parts Page Ref. Weight
No. - No.  No. (o)) No. No. No. ()} No. No. No. {9)

420033t 13 33 4209003 17 3

4200332 16 8 4208004 17 25

4209100 ] 19

4201000 19 2 4209101 18 13
4201002 19 1 4209103 17 1
4201010 23 1-2 4209104 17 23
4201011 28 6-2 4209200 11 40
4201014 23 2 4209200 18 17
4201015 23 4 4209201 7 20
4201017 23 1-3 - 4200201 18 20

4201018 23 6-3 4209301 8 18
4201019 23 1-1 4209305 18 25
4201020 23 6-1 4209309 17 5

4209311 17 27

4207000 10 18 4209315 7 25
4207000 17 11 4200316 18 24
4207000 18 31 4209318 17 4
4207001 10 24 4209319 17 26
4207001 17 16 4209325 7 27
4207001 18 36 ... 4200825 18 2 .
4207002 10 16 4200326 7 33
4207002 17 9 4209326 18 19
4207002 18 29

4207003 10 28 6920660 20 28
4207004 10 29 A

4207005 10 23 9620631 20 2
4207006 10 380 9620665 20 22
4207007 10 15 9620668 20 29
4207008 10 21 9620670 20 3
..4207008 17 18 ... .9620673 20 8 ...
4207008 18 233 9620675 20 11
4207010 10 31 . 9620678 20 23
4207010 17 7 9620679 20 24
4207010 18 27 9620680 20 25
4207011 10 25 9620681 20 26
4207011 17 17 9620688 20 18
4207011 18 37 9520689 20 4
4207015 18 . 40 9620690 20 21
4207016 18 42 9620691 20 20
4207017 18 85 ... ...9620894 20 - L A
4207018 18 41 9620699 20 t-2
4207018 18 26 9620700 20 17
4207020 17 20 9520702 20 15
4207021 17 22 9620703 20 16
4207022 17 15 '

4207023 17 2t

4207024 17 &

4207025 17 30
4207026 17 32
4207027 17 29

4207028 17 31

4207028 17 28

4208000 9 22
4208001 18 15
4208003 17 2
4208004 17 24

4209000 1t 38
4209001 18 16






llallldtn

PYNSYUBEHRNEL
YAMATO SEWING MACHINE MFE. COLTD.

4-4-72 NISHITENMA, KITA-KU, OSAKA,JAPAN
TEL : 81-6-6364-1321 FAX :81-6-6364-1307

T530-0047 AERGERAXEL4THLIFIZS
TEL(06)6364-1321{(f) FAX(06)6365-5176

P/N 8710077(P)

No.2 Edited in 2001.6
(MG2000) _ Printed in Japan 2002.11.1HQ®





